Welcome,
My Cart
0 item(s)
...
Contact Us
866.243.2721

product name

Troy-Bilt 4994 Tuff Cut I 5hp-22" S.P. ES Walk Behind Mower

Model: 4994 TUFF CUT I 5HP-22"" S.P. ES

Save
Part Not Listed?Part Not Listed?

product name

ELECTRIC START

...
...
1
BATTERY MTD-GW-9234

...
2
CAP-YELLOW MTD-GW-9462

...
3
SCREW HHS 1/4-20 X . MTD-GW-9775

...
4
NUT, HEX MTD-GW-9800

...
5
TUBE-VENT BATTERY/HSE MTD-GW-9247

...
6
7" CABLE TIE MTD-725-0157

...
7
CLAMP-BATTERY PNT MTD-GW-20758

...
8
BRKT-BATT BASE PNT MTD-GW-T239720

...
9
SUPT-BATT BRKT PNT MTD-GW-T239721

...
10
SCR-HHCS 1/4-20X1 GR5 MTD-GW-T71174

...
11
NUT-H/LK 1/4-20 MTD-1110106

...
12
SCR-HHCS 1/4-20X5/8 GR5 MTD-GW-T70093

...
13
Lock Washer MTD-936-0329

...
14
NUT-HEX 1/4-20 ZP MTD-GW-T70545

...
15
SCR-HHCS 1/4-20X1.250 GR 5 MTD-GW-T70106

...
16
KIT-SOL W/HDW (INCL. 17-20) MTD-GW-1959

...
17
LOCK WASHER 5/16 MTD-936-0119

...
18
NUT-5/16X 24 MTD-912-3057

...
19
Lockwasher, #10 MTD-1100240

...
20
NUT-HEX 3/16-32 MTD-GW-T70542

...
21
ASSM-WIRE (INCL. 22) MTD-GW-T239748

...
22
FUSE-5AMP ELEC START MTD-GW-T241748

...
23
CABLE-STARTER MOTOR TO SOLENOID MTD-GW-T239871

...
24
CABLE (-) BATTERY POST TO ENGINE MTD-GW-T239872

...
25
HEX NUT 5/16-18 MTD-712-3010

...
26
WIRE ASSEMBLY, NEGATIVE BATTERY POST TO SUPPORT BRACKET MTD-GW-T239749

...
27
WIRE HARNESS, INCL. RECEPTACLE & THREE WIRES MTD-GW-T239747

...
28
CABLE-POSITIVE BATTERY POST TO SOLENOID ( USE WITH REF. NO. 29) MTD-GW-T239870

...
29

...
30
KEYSWITCH W/KEYS MTD-GW-9230

...
31
BRKT-KEYSWITCH W/DECAL (INCL. 32) MTD-GW-T239733

...
32
DECAL-IGNITION MTD-GW-T240161

...
33
KEYS(1PAIR) FOR SW MTD-GW-9243099

MAIN ASSEMBLY

...
...
1
ENGINE, 5HP BRIGGS & STRATTON, STD. RECOIL START, MODEL 130902, TYPE 1221 MTD-NA

...
1
ENGINE, 5HP BRIGGS & STRATTON, ELECTRIC START, MODEL 130907, TYPE 1220 MTD-NA

...
2
SCREW 5/16-18 x 1.75 GR5 MTD-710-3180

...
3
LOCK WASHER 5/16 MTD-936-0119

...
4
WASHER-.88X312X.08 MTD-GW-T70701

...
5
HEX NUT 5/16-18 MTD-712-3010

...
6
BASE-ENGINE MTD-GW-T239688

...
7
Hex Cap Screw, 3/8-16 x 2.00 MTD-710-3144

...
8
REBOUND MOUNT-24" MTD-GW-T200234

...
9
LOAD CARRYING MOUNT-24" MTD-GW-T200236

...
10
TUB-SPACER 24" MTD-GW-T200237

...
11
L-Wash. 3/8" I.D. MTD-736-0169

...
12
TRACTION-V BELT MTD-GW-T239661

...
13
PULLEY-ENGINE MTD-GW-T239670

...
14
BLADE-V BELT MTD-GW-T236321

...
15
Flat Washer, .406 x 1.0 x .105 MTD-736-3052

...
16
SCR-HH 3/8-24X1.25 GR5 MTD-GW-T70292

...
17
ASSM-HANDLEBAR 22" PUSH (INCL. 18 & 20) MTD-GW-T1000005

...
18
GRIP-HANDLEBAR MTD-GW-T239797

...
19
PLUG-METAL CAP MTD-GW-T7505

...
20
DECAL-STARTING INST MTD-GW-T240263

...
21
BAIL WELDMENT-SELF PROP MTD-GW-T239739

...
22
CABLE-WHEEL DRIVE (CABLE & LATCH) MTD-GW-T239737

...
23
CABLE-BLADE DRIVE MTD-GW-T239738P

...
24
SCR-PHP M10-24X4.0 MTD-GW-T239743

...
25
NUT-HEX LOCK #10-24 PL MTD-GW-T70599

...
26
PLUG-HOLE (RECOIL START ENGINES ONLY) MTD-GW-T240175

...
27
SPEED CONTROL-ENGINE (CABLE & CONTROL) MTD-GW-T239735

...
28
SCR 1/4-20X1.5 PL CSHH MTD-GW-T70111

...
29
Lock Washer MTD-936-0329

...
30
NUT-HEX 1/4-20 MTD-GW-T70545

...
31
HEX SCREW 3/8-16 X .75 MTD-710-0216

...
32
HEX NUT 3/8-16 GR5 MTD-712-3017

...
33
BRKT-PROT TRAILER PNT MTD-GW-T239687

...
34
TRAILER-MOWER MTD-GW-T239677

...
35
ASSM-TIRE & WHEEL (INCL. 36-40, 42-46) MTD-GW-T239691

...
36
TIRE-16 X 2.125 MTD-GW-T239806

...
37

...
38
ASSM-16" RIM MTD-GW-T239804

...
39
CAP-VALVE MTD-GW-T3823

...
40
NUT-HF/LK 3/8-24 WHIZ MTD-GW-T239937

...
41
TAB-WHEEL LOCK 22" MTD-GW-T239697

...
42
NUT-LOCK 3/8-24 PL MTD-GW-T239801

...
43
NUT-ACORN 3/8-24 MTD-GW-T239798

...
44
CUP-WHEEL MTD-GW-T239800

...
45
BEARING-WHEEL MTD-GW-T239803

...
46
AXLE-WHEEL MTD-GW-T239802

...
47
CHUTE-DISCHARGE W/DECAL MTD-GW-T239712

...
48
DECAL-BLADE WARNING MTD-GW-T214744

...
49
SCR-CARR 1/4-20X.375 MTD-GW-T70433

...
50
HANGER-RT WHL PNT MTD-GW-T239621

...
51
HANGER-LT WHL PNT MTD-GW-T239622

...
52
ASSM-TIRE&WHEEL 6X1.50 MTD-GW-T239686

...
53
SCR-SHLDR 3/8-16X1.406 MTD-GW-T25068

...
54
Washer, Plain (flat) 3/8, S.A.E. MTD-736-3050

...
55
ASSM-BELLCRANK W/BUSHING (INCL. TWO BEARINGS REF. NO. 56) MTD-GW-T239727

...
56
BEARING-SLEEVE MTD-GW-T27503

...
57
TUBE-BELL CRANK MTD-GW-T239725

...
58
PIN-COTTER .09X.75 MTD-GW-T70741

...
59
JOINT-BALL MTD-GW-T24542

...
60

...
61
Jam Nut, 3/8 MTD-912-3001

...
62
STRAP-BELLCRANK MTD-GW-T239728

...
63
SCR-HH 3/8-16X1.75 GR5 MTD-GW-T70254

...
64
WELDMENT-FRAME 22" (INCL. REF. NO. 65) MTD-GW-T239680

...
65
DECAL-CPSC COMPLIANCE MTD-GW-T228886

...
66
SCREW 3/8 x 4.5 N.C GR. 5 MTD-710-0693

...
67
SHIM-WASHER MTD-GW-T13235

...
68
TUBE-PIVOT MTD-GW-T239706

...
69
ARM-IDLER W/BUSHINGS (INCL. TWO BEARINGS REF. NO. 56) MTD-GW-T239700

...
70

...
71
PIN-COTTER .094X1.0 MTD-GW-T70742

...
72
PULLEY-IDLER MTD-GW-T230178

...
73
GUIDE-BLADE BELT MTD-GW-T241651

...
74
Hex Screw, 5/16-18 x 1.00 MTD-710-0376

...
75
SCREW 1/4-20X.5 GR5 MTD-710-3013

...
76
SCR-HHC 5/16-18X.75 GR 5 MTD-GW-T70143

...
77
SPACER-.625X.387X1.0 MTD-GW-T241439

...
78
ASSM-DECK TOP 22" (INCL. 79-82) MTD-GW-T239689

...
79
DECAL-TUFFCUT LOGO MTD-GW-T240149

...
80
DECAL-WARNING PROCEDURES MTD-GW-T234513

...
81
DECAL-CAUTION BELT COVER MTD-GW-T240226

...
82
DECAL-DANGER GUARD MTD-GW-T233160

...
83
WRAP-FRONT 22" PNT (INCL. 84) MTD-GW-T239629

...
84
DECAL-OPEI MTD-GW-T240148

...
85
WRAP-LH PNT MTD-GW-T239628

...
86
CARRIAGE BOLT 3/8-16 x 1.00 GR5 MTD-710-3168

...
87
SCR-HW M10-16X.75 SELT DR MTD-GW-T239890

...
88
BUMPER-22" PNT MTD-GW-T239625

...
89

...
90
Lock Washer, 1/2 MTD-736-0921

...
91
Flat Washer, .203 x .403 x .040 MTD-736-0931

...
92
Flat Washer .271 ID x .630 OD MTD-736-3020

...
93
KIT-SVC 22" BELT COVER MTD-GW-T240088

...
94
PLATE-NAME 22" MTD-GW-T240119

...
95
CLIP, NAMEPLATE MOUNTING MTD-GW-T240206

...
96
RETAINING RING MTD-916-0171

...
97
WASHER-1.0X.632X.03 MTD-GW-T11412

...
98
ROLLER-DRIVE MTD-GW-T239761

...
99
SPRING-DOWEL RETURN MTD-GW-T239841

...
100
PIN-DOWEL 1/4" MTD-GW-T239840

...
101
RATCHET-RH MACH MTD-GW-T239633

...
102
RATCHET-LH MACH MTD-GW-T239634

...
103
Spring Pin Spir 3/16" Dia. x 1.50" Lg. MTD-915-0134

...
104

...
105
Hex Cap Screw, 1/4-20 x .75 MTD-710-3015

...
106
Flat Washer .271 ID x .630 OD MTD-736-3020

...
106A
Flat Washer .271 ID x .630 OD MTD-736-3020

...
107
WELD-AXLE 22" DRIVE SHAFT MTD-GW-T239664

...
108

...
109
ROD-WHEEL DR LINK 22" MTD-GW-T239731

...
110
CLIP-HITCH PIN #13 PL MTD-GW-T9678

...
111
SCREW 3/8-16 x 1 GR5 MTD-710-0514

...
112
SPACER-.390X.630X.281 MTD-GW-94006

...
113
ASSM-TRACTION BRKT MTD-GW-T239698

...
114
CHAIN #35-46 PITCHES MTD-GW-T238343

...
115
BRKT-JACKSFT MTG PNT MTD-GW-T239658

...
116
JACKSFT-WELD HEAT TREAT MTD-GW-T239668

...
117
GROOVE BALL BEARING MTD-741-0145

...
118
RING-RETAINING EXTERNAL MTD-GW-97016

...
119
KEY-HI PRO 1/8X1/2 MTD-GW-T71413

...
120
PULLEY-WHEEL DRIVE MTD-GW-T240086

...
121
SCR-SET 1/4-20X1/4 MTD-GW-T70048

...
122
BRKT-U CHANNEL PNT MTD-GW-T239654

...
123
PIN-ROLL 1/4X1/2 MTD-GW-T71412

...
124

...
125
SPRING-WHEEL OR RETURN MTD-GW-T239734

...
126
SPRING-SPINDLE BRAKE MTD-GW-T239750

...
127
ROD-BRAKE ENGAGEMENT MTD-GW-T239708

...
128
BRAKE BAND & LINING MTD-GW-T229589

...
129
PIN-COTTER .125X.750 MTD-GW-T70721

...
130
KIT-SPINDLE TUFFCUT I&II MTD-GW-T239693

...
131
BLADE-22" TUFFCUT NLA ETION MTD-GW-T239632

...
132
7" CABLE TIE MTD-725-0157

...
133
GUIDE-BELT PNT MTD-GW-T239715

...
134
WASHER-BELLEVILLE 3/8 MTD-GW-T241589

...
135
SCR-HH 3/8-24 X 1.5" G8 MTD-GW-T241326
...
...
...
Processing